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3.000 GHz 9,000 GHz 1,000 MHz 690742 GHz -52.17 dBm -39.17 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,32446 GHz -56.26 dém -43.26 d&
13.000 GHz 18,500 GHz 1,000 MHz 18.02386 GHz -53.86 dBm -40.86 d&
[ | ) .-
Date: 29.JUL.2024 ¢

NA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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saroniis. FCC RF Test Report

Report No. :

FG471506I

FR1 N2 / 5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

o pectrum o
Ref Level 0.00 dém Offset 5.60 dB Mode auto Sweep Ref Level 0.00 dBm  Offset S5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 Avgpwr
Limit ¢heck PABS Limit 1I|L'L'k PARS
_10 d.m.r PURIOUS JINE _ARS PARS PLURIOUS J INE _ARS PARS
R
| SPURIOUS
20 dBm
-30 dBm
40 dBm
-50 dBm -50 dBm
" . .M....-v-—n-""‘ﬂ A i AL Al P P ] . ...—-—--f"""‘"‘L P P B LV e
hossetiuery = > frrismtiber
0ds 70 dB
-80 dBm -80 dBm
-90 dBi -00 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 903.77561 MHz -57.94 dBm -44.94 dB 30.000 MHz 1.000 GHz 1.000 MHz 980.85207 MHz -57.47 dBm -44.47 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83979 GHz -57.92 dém -44.92 dg 1.000 GHz 1.840 GHz 1,000 MHz 169958 GHz -58.07 dBm -45.07 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.51002 GHz -56.70 dém -43.70 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.96383 GHz -56.64 dém -43.64 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.91892 GHz -52.19 dBm -39.19 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93192 GHz -52.34 dBm -39.34 dB
9.000 GHz 13,000 GHz 1,000 MHz 10.63305 GHz -56.38 dBm -43.38 dB 9.000 GHz 13.000 GHz 1.000 MHz 1264879 GHz -56.48 dBm -43.48 dB
13.000 GHz 19.500 GHz 1,000 MHz 18.03886 GHz -53.84 dBém -40.84 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.00287 GHz -53.60 dBm -40.60 dB
[ | ) .- ( | ) ) e
a ate: 29.JUL.2024 09:4d:14

Highest Channel / 1RB1

P &
Ref Level 0.00 dBm Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100
(@1 avgPwr
Limit Gheck
-10 difiR—fPURIOUS_LINE ARS, PABS
| SPURIOUS_LINE_ABS_
20 deém
-30 dém
-40 dBm
-50 dBm
fesertimple L —
-70 dBi
-30 dém
-90 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 988.60820 MHz -57.95 dBm -44.95 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.61100 GHz -57.56 dBm -24.66 dB
1.920 GHz 3,000 GHz 1,000 MHz 2,53521 GHz -56.97 dém -43.87 d&
3.000 GHz 9,000 GHz 1,000 MHz 692242 GHz -52.25 dBm -39.25 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,30046 GHz -56.32 dém -43.32 d&
13.000 GHz 18,500 GHz 1,000 MHz 16.39049 GHz -53.86 dBm -40.86 d&

]

NA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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saroniis. FCC RF Test Report

Report No. : FG471506lI

FR1 N2/ 15MHz / DFT-S OFDM / BPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrur

Ref Level 0.00 dém Offset 5.60 dB
SGL Count 100/100

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100,100

Offset 5.60 de Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit Tluuk PARS
INE_ARS PLURIOUS J INE _ARS PARS

10 AdRE JI"IH'U('III"‘

-50 dBm
,--—-‘I b i AR n-\—-ﬂ N ~
Prn T enidili - P Homs ad A
-70 dB
-80 dBm
-00 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit RangeLow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz -57.94 dBm -44.94 dB 30.000 MHz 1.000 GHz 1.000 MHz 981,33683 MHz -57.82 dbm -44.82 dB
1.000 GHz 1,840 GHz 1,000 MHz 1,83979 GHz -54.70 dBm -41.79 d& 1.000 GHz 1.840 GHz 1,000 MHz 1,57490 GHz -57.91 dBm -44.01 d&
1.820 GHz 3,000 GHz 1.000 MHz 2.62087 GHz -56.73 dBm -43.73 d& 1.820 GHz 3.000 GHz 1.000 MHz 296851 GHz -56.77 dBm -43.77 d&
3.000 GHz 9,000 GHz 1.000 MHz 6.87843 GHz -52.36 dBm -39.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92942 GHz -52.23 dbm -39.23 dB
9.000 GHz 13,000 GHz 1.000 MHz 11,20096 GHz -56.28 dBm -43.28 dB 9.000 GHz 13,000 GHz 1.000 MHz 1265429 GHz -56.33 dBm -43.33 dB
13.000 GHz 18,500 GHz 1.000 MHz 18.37184 GHz -53.80 dBm -40.80 d& 13.000 GHz 15.500 GHz 1.000 MHz 18.03036 GHz -53.58 dBm -40.58 dg
( | J b wa ( | ) b wa
ate a ate: 29.JUL.2024
pectrum [
Ref Level 0.00 dBm Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100
(@1 avgPwr
Limit Gheck
-10 difiR—fPURIOUS_LINE ARS, PASS
| SPURIOUS_LINE_ABS_
20 deém
-30 dém
-40 dBm
-50 dBm
Loiarerfhyterslie, MMM P A o il P ey
708 NA
-30 dém
-390 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 994.91004 MHz -57.61 dBm -44.81 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.60135 GHz -57.98 dBm -24.88 di
1.920 GHz 3,000 GHz 1,000 MHz 2,99190 GHz -56.61 dBm -43.61 d&
3.000 GHz 9,000 GHz 1,000 MHz 691942 GHz -52.29 dBm -35.26 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,67079 GHz -56.37 dém -43.37 d&
13.000 GHz 18,500 GHz 1,000 MHz 18.02736 GHz -53.76 dBm -40.76 dg
( | J -
10
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saroniis. FCC RF Test Report

Report No. : FG471506lI

FR1 N2 / 15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

ry pectrum ry
Ref Level 0.00 dém Offset 5.60 dB Mode auto Sweep Ref Level 0.00 dBm  Offset S5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 Avgpwr
Limit ¢heck PABS Limit 1I|L'L'k PARS
_10 d.m.r PURIOUS JINE _ARS PARS PLURIOUS J INE _ARS PARS
R
| SPURIOUS
-20 dBm
-30 dBm
-40 dBm
-50 dBm -50 dBm
- prans— -_“1__ et Ao ANV e | e g P PR PA
sty "
-70 dBi -70 dB
-80 dBm -80 dBm
-90 dBi -00 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency Power Abs ALimit | Range Low |  Range Up RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 959.03798 MHz -57.94 dBm -44.94 dB 30.000 MHz 1.000 GHz 1.000 MHz 957.09895 MHz -57.68 dBm -44.68 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83979 GHz -54.96 dém -41.96 d& 1.000 GHz 1.840 GHz 1,000 MHz 183979 GHz -55.47 dBm -42.47 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.49167 GHz -56.48 dém -43.48 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.51146 GHz -56.65 dém -43.65 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.91992 GHz -52.42 dBm -39.42 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91242 GHz -52.29 dBm -39.29 dB
9.000 GHz 13,000 GHz 1,000 MHz 11.30796 GHz -56.24 dBm -43.24 dB 9.000 GHz 13.000 GHz 1.000 MHz 11,31046 GHz -56.37 dBm -43.37 dB
13.000 GHz 19.500 GHz 1,000 MHz 18.02686 GHz -53.66 dBm -40.66 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.03586 GHz -53.73 dBm -40.73 dB
[ | ) .- ( | ) ) e
10:24:5 ate: 29.JUL.2024 09:58:50

Highest Channel / 1RB1

p: um

Ref Level 0.00 dém Offset 5.60 dB

Mode Auto Sweep

SGL Count 100/100

(@1 avgPwr

Limit Gheck

INE_ABS

PASS

-10 difR—FLURIOUS,

| SPURIOUS_LINE_ABS_
20 deém

-30 dém
-40 dBm
-50 dBm
o M‘MM A B B e e e di
-70 dBi
-30 dém
-90 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low |  Range Up RBW | Frequency Power Abs ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 942,55622 MHz -57.79 dBm -44.75 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.61688 GHz -57.87 dém -24.87 di
1.920 GHz 3,000 GHz 1,000 MHz 2,51542 GHz -56.69 dBm -43.6% d&
3.000 GHz 9,000 GHz 1,000 MHz 6.94492 GHz -52.25 dBm -39.25 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,30246 GHz -56.42 dém -43.42 d&
13.000 GHz 18,500 GHz 1,000 MHz 18.01386 GHz -53.79 dBm -40.7% dg
( | J -

NA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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saroniis. FCC RF Test Report

Report No. : FG471506lI

FR1 N2 / 20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Ref Level 0.00 dém Offset 5.60 dB
SGL Count 100/100

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100,100

Offset 5.60 de

Mode Auto Sweep

TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

(@1 Avgrwr @1 AvgPwr
Limit Gheck PAES Limit rruuuk PARS
_10 ddRRE—BPURIONS JINE ARS PARS PLURIOUS | INE_ARS PARS
g —t
| sPurIOUS
20 dém
-30 dém
-40 dBm
-50 dBm -50 dBm
pesartf ol L Y sutsaiothniiofiel iibiatsintts it et ot P — v PR
L el
-70 dBi -70 dB
-80 dBém -80 dBm
-90 dBi -00 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 953.22089 MHz -57.87 dBm -44.87 dB 30.000 MHz 1.000 GHz 1.000 MHz 94546477 MHz -57.52 dbm -44.52 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83979 GHz -55.05 dém -42.05 d& 1.000 GHz 1.840 GHz 1,000 MHz 1,77052 GHz -57.91 dBm -44.01 d&
1.820 GHz 3,000 GHz 1,000 MHz 2.52478 GHz -56.87 dBm -43.87 d& 1.820 GHz 3.000 GHz 1.000 MHz 2,63850 GHz -56.62 dBm -43.62 di
3.000 GHz 9,000 GHz 1,000 MHz 6.92842 GHz -52.37 dBm -39.37 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91142 GHz -52.30 dBm -39.30 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,3044 GHz -56.33 dém -43.33 d& 9.000 GHz 13,000 GHz 1.000 MHz 1065954 GHz -56.41 dBm -43.41 dB
13.000 GHz 18,500 GHz 1,000 MHz 18.02736 GHz -53.79 dBm -40.7% dg 13.000 GHz 15.500 GHz 1.000 MHz 18.03136 GHz -53.71 dBm -40.71 dg
( | J - ( | ) b wa
10:36:48 ate: 29.JUL.2024
pectrum [
Ref Level 0.00 dBm Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100
(@1 avgPwr
Limit Gheck
4 PURIOUS_} INE_ABS, PASS
-10 dif—}
| SPURIOUS_LINE_ABS_
20 deém
-30 dém
-40 dBm
-50 dem—T
‘ MMT B . S SN, W
ki REIY ———
708 NA
-30 dém
-390 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 956.12944 MHz -57.76 dBm -44.76 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.55139 GHz -58.05 dBm -45.05 di
1.920 GHz 3,000 GHz 1,000 MHz 1.92018 GHz -47.92 dém -34.92 de
3.000 GHz 9,000 GHz 1,000 MHz 6.91142 GHz -52.08 dBm -35.08 dB
9.000 GHz 13,000 GHz 1,000 MHz 11.27247 GHz -56.33 dém -43.33 d&
13.000 GHz 18,500 GHz 1,000 MHz 18.04136 GHz -53.94 dBm -40.84 dg
( | J -
10:49:5
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Report No. : FG471506lI

FR1 N2 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

ry pectrum ry
Ref Level 0.00 dém Offset 5.60 dB Mode auto Sweep Ref Level 0.00 dBm  Offset S5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 Avgpwr
Limit ¢heck PABS Limit 1I|L'L'k PARS
_10 d.m.r PURIOUS JINE _ARS PARS PLURIOUS J INE _ARS PARS
R
| SPURIOUS
-20 dBm
-30 dBm
40 dBm
-50 dBm -50 dBm
" ,,..-—v-»""‘"‘ e A et A A o] PR ~ " VL SSERTN W NA
wliy e ot o
-70 dBi -70 dB
-80 dBm -80 dBm
-90 dBi -00 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 938.67816 MHz -57.87 dBm -44.87 dB 30.000 MHz 1.000 GHz 1.000 MHz B833.48576 MHz -57.87 dBm -44.87 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83979 GHz -54.00 dém -41.00 dg 1.000 GHz 1.840 GHz 1,000 MHz 144510 GHz -57.94 dBm -44.94 dg
1.920 GHz 3.000 GHz 1.000 MHz 2.96887 GHz -56.85 dém -43.85 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.48447 GHz -56.86 dém -43.86 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.90892 GHz -52.29 dBm -39.29 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93192 GHz -52.33 dBm -39.33 dB
9.000 GHz 13,000 GHz 1,000 MHz 12.64379 GHz -56.30 dBm -43.30 dB 9.000 GHz 13.000 GHz 1.000 MHz 11,29896 GHz -56.30 dBm -43.30 dB
13.000 GHz 19.500 GHz 1,000 MHz 17.72239 GHz -53.80 dBém -40.80 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.38799 GHz -53.76 dBm -40.76 dB
[ | ) .- ( | ) ) e
10 ate: 29.JUL.2024 10:47:28

Highest Channel / 1RB1

p: um

Ref Level 0.00 dém Offset 5.60 dB
SGL Count 100/100

Mode Auto Sweep

(@1 avgPwr
Limit Gheck
-10 difiR—fPURIOUS_LINE ARS, PASS
| SPURIOUS_LINE_ABS_
20 deém
-30 dém
-40 dBm
50 dBm—F
- _..-...u--""—ﬂ MWWWM
-70 dBi
-30 dém
-90 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 888.26337 MHz -57.74 dBm -44.74 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.45484 GHz -57.94 dBm -44.94 di
1.920 GHz 3,000 GHz 1,000 MHz 1.92018 GHz -48.11 dém -35.11 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.88193 GHz -52.28 dBm -35.28 dB
9.000 GHz 13,000 GHz 1,000 MHz 10.65604 GHz -56.47 dém -43.47 d&
13.000 GHz 18,500 GHz 1,000 MHz 16.38399 GHz -53.69 dBm -40.6% d&
[ | ) .-

NA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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Frequency Stability

Test Conditions FR1 N2 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature (°C) VE)\I/:)&Il?)e Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0011
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0019
-10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0005
20 Battery End Point 0.0017
Note:
1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG471506l

Software Version: 23.06.1602

FR1 N5-SCS 15k (ANT 1)

Transmitter Conducted Output Power And ERP, (Gt - Lc)=-4.0dBi

NR Band| SCS |[BandWidth| Arfcn |Freq(MHz) Modulation RB |Conducted Power(dBm)|ERP(dBm)|ERP(W)
5 15 20 166800 834 DFT-s-OFDM PI1/2 BPSK|50@25 24.32 18.17 0.0656
5 15 20 166800 834 DFT-s-OFDM PI/2 BPSK| 1@1 24.22 18.07 | 0.0641
5 15 20 166800 834 DFT-s-OFDM PI/2 BPSK|1@104 24.27 18.12 | 0.0649
5 15 20 166800 834 DFT-s-OFDM QPSK |50@25 24.37 18.22 0.0664
5 15 20 166800 834 DFT-s-OFDM QPSK l1@1 24.11 17.96 0.0625
5 15 20 166800 834 DFT-s-OFDM QPSK |1@104 24.2 18.05 | 0.0638
5 15 20 166800 834 DFT-s-OFDM 16 QAM |50@25 23.32 17.17 0.0521
5 15 20 166800 834 DFT-s-OFDM 16 QAM | 1@1 23.34 17.19 0.0524
5 15 20 166800 834 DFT-s-OFDM 16 QAM |1@104 23.4 17.25 0.0531
5 15 20 166800 834 DFT-s-OFDM 64 QAM (50@25 21.81 15.66 | 0.0368
5 15 20 166800 834 DFT-s-OFDM 64 QAM | 1@1 21.86 15.71 0.0372
5 15 20 166800 834 DFT-s-OFDM 64 QAM |1@104 21.89 15.74 0.0375
5 15 20 166800 834 DFT-s-OFDM 256 QAM (50@25 19.97 13.82 | 0.0241
5 15 20 166800 834 DFT-s-OFDM 256 QAM | 1@1 19.74 13.59 | 0.0229
5 15 20 166800 834 DFT-s-OFDM 256 QAM (1@104 19.89 13.74 | 0.0237
5 15 20 166800 834 CP-OFDM QPSK 53@26 22.76 16.61 | 0.0458
5 15 20 166800 834 CP-OFDM QPSK 1@1 22.61 16.46 | 0.0443
5 15 20 166800 834 CP-OFDM QPSK 1@104 22.66 16.51 | 0.0448
5 15 20 167300 836.5 |DFT-s-OFDM PI1/2 BPSK|50@25 24.46 18.31 0.0678
5 15 20 167300 | 836.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.23 18.08 | 0.0643
5 15 20 167300 | 836.5 |DFT-s-OFDM PI/2 BPSK|1@104 24.23 18.08 | 0.0643
5 15 20 167300 | 836.5 DFT-s-OFDM QPSK  |50@25 24.36 18.21 | 0.0662
5 15 20 167300 836.5 DFT-s-OFDM QPSK 1@1 24.15 18 0.0631
5 15 20 167300 836.5 DFT-s-OFDM QPSK |1@104 24.17 18.02 0.0634
5 15 20 167300 | 836.5 DFT-s-OFDM 16 QAM (50@25 23.35 17.2 0.0525
5 15 20 167300 | 836.5 DFT-s-OFDM 16 QAM | 1@1 23.38 17.23 | 0.0528
5 15 20 167300 836.5 DFT-s-OFDM 16 QAM |1@104 23.48 17.33 0.0541
5 15 20 167300 | 836.5 DFT-s-OFDM 64 QAM (50@25 21.82 15.67 | 0.0369
5 15 20 167300 836.5 DFT-s-OFDM 64 QAM | 1@1 21.91 15.76 0.0377
5 15 20 167300 | 836.5 DFT-s-OFDM 64 QAM (1@104 21.98 15.83 | 0.0383
5 15 20 167300 | 836.5 |DFT-s-OFDM 256 QAM |50@25 19.99 13.84 | 0.0242
5 15 20 167300 | 836.5 |DFT-s-OFDM 256 QAM | 1@1 19.79 13.64 |0.0231
5 15 20 167300 | 836.5 |DFT-s-OFDM 256 QAM |1@104 19.87 13.72 | 0.0236
5 15 20 167300 | 836.5 CP-OFDM QPSK 53@26 22.84 16.69 | 0.0467
5 15 20 167300 | 836.5 CP-OFDM QPSK 1@1 22.76 16.61 | 0.0458
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samranis. FCC RF Test Report Report No. : FG471506I
5 15 20 167300 836.5 CP-OFDM QPSK 1@104 22.63 16.48 0.0445
5 15 20 167800 839 DFT-s-OFDM PI/2 BPSK|50@25 24.4 18.25 | 0.0668
5 15 20 167800 839 DFT-s-OFDM PI/2 BPSK| 1@1 24.17 18.02 | 0.0634
5 15 20 167800 839 DFT-s-OFDM PI1/2 BPSK|1@104 24.21 18.06 0.0640
5 15 20 167800 839 DFT-s-OFDM QPSK  |50@25 24.34 18.19 | 0.0659
5 15 20 167800 839 DFT-s-OFDM QPSK | 1@1 241 17.95 |0.0624
5 15 20 167800 839 DFT-s-OFDM QPSK |1@104 24.12 17.97 0.0627
5 15 20 167800 839 DFT-s-OFDM 16 QAM (50@25 23.35 17.2 0.0525
5 15 20 167800 839 DFT-s-OFDM 16 QAM | 1@1 23.32 17.17 | 0.0521
5 15 20 167800 839 DFT-s-OFDM 16 QAM |1@104 23.39 17.24 0.0530
5 15 20 167800 839 DFT-s-OFDM 64 QAM (50@25 21.86 15.71 | 0.0372
5 15 20 167800 839 DFT-s-OFDM 64 QAM | 1@1 21.86 15.71 0.0372
5 15 20 167800 839 DFT-s-OFDM 64 QAM |1@104 21.94 15.79 0.0379
5 15 20 167800 839 DFT-s-OFDM 256 QAM (50@25 19.99 13.84 | 0.0242
5 15 20 167800 839 DFT-s-OFDM 256 QAM | 1@1 19.84 13.69 |0.0234
5 15 20 167800 839 DFT-s-OFDM 256 QAM |1@104 19.82 13.67 0.0233
5 15 20 167800 839 CP-OFDM QPSK 53@26 22.84 16.69 | 0.0467
5 15 20 167800 839 CP-OFDM QPSK 1@1 22.6 16.45 | 0.0442
5 15 20 167800 839 CP-OFDM QPSK 1@104 22.61 16.46 0.0443
5 15 5 165300 826.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.19 18.04 0.0637
5 15 5 165300 826.5 DFT-s-OFDM QPSK l1@1 24.12 17.97 0.0627
5 15 5 165300 826.5 DFT-s-OFDM 16 QAM | 1@1 23.33 17.18 0.0522
5 15 5 167300 836.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.19 18.04 0.0637
5 15 5 167300 836.5 DFT-s-OFDM QPSK 1@1 24.07 17.92 0.0619
5 15 5 167300 836.5 DFT-s-OFDM 16 QAM | 1@1 23.44 17.29 0.0536
5 15 5 169300 846.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.25 18.1 0.0646
5 15 5 169300 846.5 DFT-s-OFDM QPSK 1@1 24.18 18.03 0.0635
5 15 5 169300 | 846.5 DFT-s-OFDM 16 QAM | 1@1 23.45 17.3 0.0537
5 15 10 165800 829 DFT-s-OFDM PI/2 BPSK| 1@1 24.24 18.09 0.0644
5 15 10 165800 829 DFT-s-OFDM QPSK 1@1 24.17 18.02 0.0634
5 15 10 165800 829 DFT-s-OFDM 16 QAM | 1@1 23.36 17.21 0.0526
5 15 10 167300 836.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.31 18.16 0.0655
5 15 10 167300 836.5 DFT-s-OFDM QPSK 1@1 24.16 18.01 0.0632
5 15 10 167300 836.5 DFT-s-OFDM 16 QAM | 1@1 23.52 17.37 0.0546
5 15 10 168800 844 DFT-s-OFDM PI/2 BPSK| 1@1 24.33 18.18 0.0658
5 15 10 168800 844 DFT-s-OFDM QPSK | 1@1 24.2 18.05 | 0.0638
5 15 10 168800 844 DFT-s-OFDM 16 QAM | 1@1 23.45 17.3 0.0537
5 15 15 166300 831.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.24 18.09 0.0644
5 15 15 166300 831.5 DFT-s-OFDM QPSK 1@1 24.2 18.05 0.0638
5 15 15 166300 8315 DFT-s-OFDM 16 QAM | 1@1 23.39 17.24 0.0530
5 15 15 167300 836.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.2 18.05 0.0638
5 15 15 167300 836.5 DFT-s-OFDM QPSK 1@1 24.13 17.98 0.0628
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5 15 15 167300 | 836.5 DFT-s-OFDM 16 QAM | 1@1 23.38 17.23 0.0528
5 15 15 168300 | 8415 |DFT-s-OFDM PI/2 BPSK| 1@1 24.22 18.07 0.0641
5 15 15 168300 | 841.5 DFT-s-OFDM QPSK l@1 24.15 18 0.0631
5 15 15 168300 | 841.5 DFT-s-OFDM 16 QAM | 1@1 23.39 17.24 | 0.0530
Sporton International Inc. (Kunshan) Page Number : A3-3 of 26

TEL : +86-512-57900158
FCC ID : 2AFZZRA29G




samranis. FCC RF Test Report Report No. : FG471506I

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

5 15 20 167300 836.5 OFDM 100@0 -0.0049 PASS NV
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 -0.0027 PASS LV
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 0.0011 PASS HV
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 0.0045 PASS -30°C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 -0.0028 PASS -20°C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 0.0021 PASS -10C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 0.0064 PASS 0C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 -0.0037 PASS 10C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 -0.0039 PASS 20°C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 -0.0046 PASS 30C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 -0.0028 PASS 40°C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 0.0034 PASS 50°C
QPSK
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
5 15 20 167300 836.5 OFDM PI/2 100@0 4.18 13 PASS
BPSK
DFT-s-
5 15 20 167300 836.5 OFDM PI/2 1@0 3.98 13 PASS
BPSK
DFT-s-
5 15 20 167300 836.5 OFDM 100@0 5.21 13 PASS
QPSK
DFT-s-
5 15 20 167300 836.5 OFDM 1@0 4.41 13 PASS
QPSK
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N5(20M)_DFT-s-OFDM_PI_2- N5(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK _Edge 1RB_Left Mid CH

g FreaRun  |© e Tig: Fres fum
#F Gan Low ts: Ci ¥ G

Average Powss

N5(20M)_DFT-s- N5(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

Afsn 2068 Tg FraaRun  Center i e a Trig:Frea Fun
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)

5 15 5 167300 836.5 CFSSEEM 25@0 4.4624 4.929

5 15 5 167300 836.5 Cfé%';?ﬂ"" 25@0 4.4716 4.899

5 15 5 167300 836.5 C&‘%’Z‘?AM 25@0 4.4904 5.312

5 15 5 167300 836.5 ggéoQFE,\“A" 25@0 4.4576 4.825

5 15 10 167300 836.5 CF(’?‘SQ?M 52@0 9.2562 9.705

5 15 10 167300 836.5 Cfé%';'fﬂ"" 52@0 9.27 9.703

5 15 10 167300 836.5 C&%’m\" 52@0 9.2785 9.701

5 15 10 167300 836.5 ggéogm" 52@0 9.2645 9.725

5 15 15 167300 836.5 C'SSQEM 79@0 14.064 14.72

5 15 15 167300 836.5 Cfé%i'i/l"" 79@0 14.105 14.7

5 15 15 167300 836.5 C&%’Z’fﬂ"" 79@0 14.12 14.65

5 15 15 167300 836.5 %Eéogm" 79@0 14.104 14.7

5 15 20 167300 836.5 CF(’?'S;EM 106@0 18.893 19.71

5 15 20 167300 836.5 Cfé%i'iﬂ“" 106@0 18.909 19.63

5 15 20 167300 836.5 C&%’Z?AM 106@0 18.902 19.57

5 15 20 167300 836.5 gzéogm" 106@0 18.923 19.72
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N5(5M)_CP- N5(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectrum Anaiyzer 1
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N5(10M)_CP- N5(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer |
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Scale/Div 10.0 B Ref Value 30.00 dBm
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N5(10M)_CP-OFDM_64 N5(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 24.60 8
Scale/Div 10.0 B Ref Value 30.00 dBm
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N5(15M)_CP- N5(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer |
(Occupied BY

KEYSIGHT It
BT e ot

Scale/Div 10.0 B Ref Value 30.00 dBm

Bideo BW 470,00 kHz* Span 30 Mz, SVideo B 47000 kHz'

Span 30 MHz|
Sweep 1.67 ms (1001 ps)

Sweep 167 ms (1001 pis)

Total Paver

N5(15M)_CP-OFDM_64 N5(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 24.60 8
Scale/Div 10.0 B Ref Value 30.00 dBm

Video BW 470,00 kHz' Span 30 M| Tuideo BW 4T0.00 kHz'
Sweep 1.67 ms (1001 pts)

Span 30 MHz|
Sweep 167 ms (1001 pis)
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Total Pawer
Tra
xd8
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N5(20M)_CP- N5(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer |
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KEYSIGHT It
BT e ot

Scale/Div 10.0 B Ref Value 30.00 dBm

Bideo BW 620,00 kHz* Span 40 Mz, SVideo B 620,00 kHz'
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Sweep 1.27 ms (1001 pis)
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N5(20M)_CP-OFDM_64 N5(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 24.60 8
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

5 15 5 165300 826.5 OFDM 1@0 see graph
BPSK
DFT-s-

5 15 5 165300 826.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

5 15 5 165300 826.5 OFDM 1@0 see graph
QPSK
DFT-s-

5 15 5 165300 826.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

5 15 5 167300 836.5 OFDM 1@0 see graph
BPSK
DFT-s-

5 15 5 167300 836.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

5 15 5 167300 836.5 OFDM 1@0 see graph
QPSK
DFT-s-

5 15 5 167300 836.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

5 15 5 169300 846.5 OFDM 1@0 see graph
BPSK
DFT-s-

5 15 5 169300 846.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

5 15 5 169300 846.5 OFDM 1@0 see graph
QPSK
DFT-s-

5 15 5 169300 846.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

5 15 15 166300 8315 OFDM 1@0 see graph
BPSK
DFT-s-

5 15 15 166300 8315 OFDM 1@0 see graph PASS
BPSK
DFT-s-

5 15 15 166300 831.5 OFDM 1@0 see graph
QPSK
DFT-s-

5 15 15 166300 831.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

5 15 15 167300 836.5 OFDM 1@0 see graph
BPSK
DFT-s-

5 15 15 167300 836.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

5 15 15 167300 836.5 OFDM 1@0 see graph
QPSK
DFT-s-

5 15 15 167300 836.5 OFDM 1@0 see graph PASS
QPSK
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5 15 15 168300 841.5 OFDM 1@0 see graph ---

5 15 15 168300 841.5 OFDM 1@0 see graph PASS

5 15 15 168300 841.5 OFDM 1@0 see graph ---

5 15 15 168300 841.5 OFDM 1@0 see graph PASS

5 15 20 166800 834.0 OFDM 1@0 see graph ---

5 15 20 166800 834.0 OFDM 1@0 see graph PASS

5 15 20 166800 834.0 OFDM 1@0 see graph ---

5 15 20 166800 834.0 OFDM 1@0 see graph PASS

5 15 20 167300 836.5 OFDM 1@0 see graph ---

5 15 20 167300 836.5 OFDM 1@0 see graph PASS

5 15 20 167300 836.5 OFDM 1@0 see graph ---

5 15 20 167300 836.5 OFDM 1@0 see graph PASS

5 15 20 167800 839.0 OFDM 1@0 see graph ---

5 15 20 167800 839.0 OFDM 1@0 see graph PASS

5 15 20 167800 839.0 OFDM 1@0 see graph ---

5 15 20 167800 839.0 OFDM 1@0 see graph PASS
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N5(5M)_DFT-s- N5(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH
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N5(5M)_DFT-s- N5(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH
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N5(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH
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N5(20M)_DFT-s- N5(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH
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N5(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

5 15 5 165300 826.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

5 15 5 165300 826.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

5 15 5 165300 826.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

5 15 5 165300 826.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

5 15 5 169300 846.5 OFDM 1@24 see graph PASS
BPSK
DFT-s-

5 15 5 169300 846.5 OFDM 1@24 see graph PASS
QPSK
DFT-s-

5 15 5 169300 846.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

5 15 5 169300 846.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

5 15 15 166300 831.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

5 15 15 166300 831.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

5 15 15 166300 831.5 OFDM 75@0 see graph PASS
BPSK
DFT-s-

5 15 15 166300 831.5 OFDM 75@0 see graph PASS
QPSK
DFT-s-

5 15 15 168300 841.5 OFDM 1@78 see graph PASS
BPSK
DFT-s-

5 15 15 168300 841.5 OFDM 1@78 see graph PASS
QPSK
DFT-s-

5 15 15 168300 841.5 OFDM 75@0 see graph PASS
BPSK
DFT-s-

5 15 15 168300 841.5 OFDM 75@0 see graph PASS
QPSK
DFT-s-

5 15 20 166800 834.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

5 15 20 166800 834.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

5 15 20 166800 834.0 OFDM 100@0 see graph PASS
BPSK
DFT-s-

5 15 20 166800 834.0 OFDM 100@0 see graph PASS
QPSK
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DFT-s-

5 15 20 167800 839.0 OFDM 1@105 see graph PASS
BPSK
DFT-s-

5 15 20 167800 839.0 OFDM 1@105 see graph PASS
QPSK
DFT-s-

5 15 20 167800 839.0 OFDM 100@0 see graph PASS
BPSK
DFT-s-

5 15 20 167800 839.0 OFDM 100@0 see graph PASS
QPSK
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